WM170F/PHLZ 54 17 J& YE B

b
«

y

PO 0000000y

TO0O000 om0
QO00000000

e £ WDescription HE | K5 ] 4 FDescription HE KT e & FiDescription B

! Part NO. Chinese English Qry.| NO. Part NO. Chinese English QTyY.| NO. Part NO. Chinese English QTyY.
1 11.005.018.0104  |Mhkae% COVER, CRANKCASE 1 | 16 | 11.006.004.9014 |SF— GAS RING ONE 1 | 77 | 11.001.016.0106 |F5uEEEHME ATR CLEANER ASSY 1
2 11.005.009.0052 |l R4i4 DIPSTICK ASSY 1 | 17 | 11.006.004.9015 |5¥H— GAS RING TWO 1 | 78| 1L.00L.016.9055 |55k 22 e AIR CLEANER CASE 1
3 11.005. 009.9003  |HLHER DIPSTICK 1 | 18 | 11.006.004.9016 |KFF FILM LOOP 2 | 79 | 11.001.016.9056 |Z5ikiE4iH AIR CLEANER LOCK 1
4 11.005.009.9004  |HLif R #5318 DIPSTICK SEALING RING 1 [ 19 | 11.006.004.9017 [#¥ BUSH RING 1 | 80 | 11.001.016.9057 |MgHEHE PACKING, ELBOW 1
5 12.016.002.0702 |3t 0IL SEAL 2 | 20 | 11.012.009.0202 |EMEEHAS GOVERNOR KIT 1 | 81 | 11.001.016.9058 |JEistuts GASKET, AIR CLEANER 1
6 12.002.013.0510  |E&#: GB/T5789/M8%32 BOLT GB/T5789/M8*32 6 | 21 | 11.012.009.9017 |Hxkig SLIDER, GOVERNOR 1 | 82 | 11.001.016.9059 |43kis DENSE AIR CLEANER 1
7 12.009.001.0192  |%h#& GB/T276/6205 BEARING GB/T276/6205 2 | 22 | 11.012.009.9018 [T MG 06.2x b 15%0.6  |WASHER, GOVERNOR SLIDER 6. 2% 15%0. 6 1 | 83| 11.001.016.9060 |fLpks SPARSE AIR CLEANER 1
8 11,005,021, 0101  |pihidr i GASKET, CASE COVER 1| 23| 11.012.009.9019 |EHE CLIP 1 | 84| 11.001.016.9061 |FSEi8% COVER, AIR CLEANER 1
9 12,015,002, 0051 | 5Ef s & 814 PIN, DOWEL, ¢ 814 2 | 24 | 11.012.009.9020 |iEikthih SHAFT, GOVERNOR 1| 85| 12.002.012.0121 |4ZEGB/T16674/M6%10 BOLT, DRAIN PLUG GB/T16674/M6%10 | 4
11.006. 014. 0413 |pfiisp e CRANK SHAFT ASSY 1|25 | 11.012.009.9021 |k WEIGHT, GOVERNOR 2 | 86 | 12.002.012.0062 |MchiZEGB/TI6674/M10%15  |BOLT, DRAIN PLUG GB/T16674/M10%15 | 2
11.008. 007. 0151  |¥EATiptE CONNECTING ROD ASSY 1| 26| 11.012.009.9023 |{@kikie GOVERNOR GEAR 1 | 87 | 12.006.014.0202 |F4ECB/TI7/ & 10%$16%1.5 |[PLAIN WASHER GB/T97/ ¢ 10%d 16%1.5 | 2
11.006. 005. 0101  |3%3E4S PIN, PISTON 1| 27| 11.012.009.9022 |WHhd PIN, GOVERNOR WEIGHT 2 | 88 | 11.005.017.0053 |z SHROUD COMP 1
11.006. 006. 0101 | ¥5FEEH4 R CLIP, PISTON PIN 2 | 28 [ 11.012.009.9024 | & 6. 2601240, 6 | WASHER, SLAVE GEAR GOVERNORGOVERNOR 6. 2% 1250.6 | 1 | 89 | 11.008.003.0001 |[HijySimae BREAKER, PROTECTIVE 1
11.006.003. 0201  |¥%% PISTON 1|29 | 12.002.013.0140 |42E:GB/T5789/M6%12 BOLT GB/T5789/M6+12 8 | 90 | 12.002.013,0180 [URHGB/T5789/ME*22 BOLT GB/T5789/M6%22 3
11.006.004. 0201  |{5EF4E PISTON RING ASSY 1 [ 30| 11.012.023.0206 |MhITEHAS THROTTLE CONTROL ASSY 1 [ 91 | 11.008.004.0101 |fikBEami IGNITION 1
31 11.005.010. 0101  [HLyffE s 0OIL SENSOR 1| 92 11.008.007.0101 | ks FLYWEEL 1
32 | 12.002.013.0160  |MEEGCB/T5789/M6%16 BOLT GB/T5789/M6%12 2 | 93 [ 11.010.012.0101 [H# FAN, COOLING 1
33 | 11.004.019.0003 |tk CAMSHAFT ASSY 1 | 94| 11.007.006.0101 |BEH# PULLEY, STARTER 1
34 | 11.004.015.0151 |5 13k LIFTER, VALVE 2 | 95 | 12.001.005.0080 |WRAFGB/T6177/M14%1.5 NUT GB/T6177/M14%1.5 1
35 | 11.004.021.0051 |#EAF ROD, PUSH 2 | 96 | 11.007.009.0489 |2EhE%ER RECOIL STARTER ASSY 1
36 | 11,005,022.0204 |dgsi&fk CRANKCASE COMP 1 | 97 | 11.007.009.9037 |FKE FAN COVER 1
k1 11.012.002.0201  |{EEEIEHT GOVERNOR ARM SHAFT 1 | 98 | 11.007.008.0406 [dEFhfriHE STARTER COMP, RECOIL 1
38 | 11.012.004.0201 |iREEIEAT4LE LOCKER, GOVERNOR ARM SHAFT 1 |99 | 12.006.009.0001 |F#GB/T95 &6 RECOIL STARTER ASSY 3
39 | 12.006.014.0044 [F240E ¢ 6% & 13%1 PLAIN WASHER & 6% ¢ 131 1 [ 100 12.002.012.0121 |42F2GB/T16674/M6%10 BOLT GB/T16674/M6%10 3
40 | 12.002.005.0030 |THIEZA: T-SHAPE BOLT 1 | 101 ] 12.002.012.0122 |42HRCB/T16674/M6%12 BOLT GB/T16674/M6*12 4
41 | 11.012.013.0201 |74 (8) ARM, GOVERNOR 1 102 11.007.009.9030 |fE5hakkEk PLUG, RECOIL STARTER 1
42 | 12,001 005.0020 |U&BHGB/T6177/M6 NUT GB/T6177/M6 1 [103 | 11.007.009.9033 [l CENTER POSITION BOLT 1
43 | 11.012.018.0201  |#ukF TTE ROD 1 [ 104 | 11.007.009.9032 |B/GH RATCHET, GUIDE 1
44 [ 11.012.020.0201 |HoAwE FINE ADJUSTMENT SPRING 1 | 105 | 11.007.009.9035 |Hlofgk CENTER POSITION SPRING 1
45 | 11.012.010.0301 |iEE#E GOVERNING SPRING 1 | 106 | 11.007.009.9005 |Hdm RATCHET, STARTER 2
46 | 12.015.002.0070 [SEfits & 10%16 PIN, DOWEL, & 10X 16 2 | 107 | 11.007.009.9034  [/N[o|fr4AsE RETURN SPRING, RATCHET 2
47 | 11.003.014.0201 |¥REI3L#R GASKET, CYLINDER HEAD 1 | 108 | 11.007.009.9004 |mizhsessse REEL, RECOIL STARTER 1
48 | 11.004.004.0151 [HS[T VALVE, EXHAUST 1 (109 11.007.009.9001 |fizhadEE SPRING, STARTER RETURN 1
49 | 11.004.002.0101 |#5] VALVE, INLET 1 [110 | 11.007.009.9006 |Hi% ROPE, RECOIL STARTER 1
50 | 11.003.017.0101 |¥ATsk4l4 CYLINDER HEAD ASSY 1 [ 111 11.007.009.9035 |fr#shan STARTER COVER COMP , RECOIL 1
51 | 12.015.026.0001 |HES0LE2HM8#35 BOLT, STUD, 8X35 2 112 | 11.007.009.9017 |RFFW HANDLE, STARTER 1
52 11.008. 008. 0051 [k FEFEFTTC PLUG, SPARK F7TC 1 | 113 | 11.009.006.9064 |GEEA AN IDLE HOLE COMPONENT 1
53 | 12.002.013.0610 |HE#GB/T5789,/M8%60 BOLT GB/T5789/M8%60 4 | 114 | 11.009.006.9065 |BEEAEHE IDLE HOLE SEAL 2
54 | 11.004.022.0002 |#EfF22 PLATE, PUSH ROD GUIDE 1 [ 115 | 11.009.006.9066 |35 1% THROTTLE VALVE PIN 1
55 | 11.004.001,0051 |[#yhE VALVE SEAL 1 | 116 | 11.009.006.9067 |35 THROTTLE VALVE BLOCK 1
56 11.004.009. 0101 |57 SPRING, VALVE 2 | 117 | 11.009.006.9068 |3 ZRECB/T93 2.5 SPRING WASHER GB/T93 2.5 1
57 | 11.004.003.0101 |#ESTH#EKE INTAKE VALVE SPRING SEAT 1 | 118 [ 11.009.006.9069 |4Z5TGB/T823 M2. 5%5 SCREW GB/T823 M2. 5%5 ]
58 | 11.004.005.0101 [H | T8E K EXHAUST VALVE SPRING SEAT 1 | 119 | 11.009.006.9070 |G FRAIZET JET SET, PILOT 1
59 | 11.004.006.0051 |[HESITHATE ADJUSTER, EX. VALVE 1 | 120 | 11.009.006.9071 |i&-& Heiftieger SCREW SET, PILOT 1
60 | 11.004.017.0051 |5|JHmEHE ARM ASSY, VALVE ROCKER 2 | 121 | 11.009.006.9072 |#a%% SPRING 1
61 | 11.004.017.9002 |5 THRE Efiigee BOLT, PIVOT 2 | 122 11.009.006.9090 |{kiaéAdk MIXTURE CHAMBER BODY 1
62 | 11.004.017.9001 |S[JHRE ARM, VALVE ROCKER 2 | 123 | 11.009.006.9074  [FFF44 PIN, FLOAT SET 1
63 | 11.004.017.9004 |5 [JHREFIIZH ADJUSTING NUT , VALVE 2 124 | 11.009.006.9091 |FEWEE NOZZLE, MAIN 1
64 | 11.004.017.9005 || 1RE4IBIEH NUTT, PIVOT LOCKING 2 | 125 | 11,009,006.9092 |EEA JET, MAIN 1
65 | 11.003.016.0151  [¥EHLL S HH GASKET, HEAD COVER 1 | 126 [ 11.009.006.9077 |&16% NEEDLE VALVE 1
66 | 11.003.015.0151 |¥HIski HEAD COVER 1 [127 | 11.009.006.9078 |3ifk SPRING 1
67 | 11.010.001.0102 |#pH WINDSHIELD 1 [ 128 | 11.009.006.9079  |BHRTHl CHOKE VALVE PIN 1
g 68 | 11.001.002.0101 |BE5& WASTE GAS PIPE 1 [129| 11.009.006.9080 BT CHOKE VALVE BLOCK 1
954 69 | 12.015.025.0001 |35 TkEERNE*110 BOLT, STUD, M6X 110 2 | 130 | 11.009.006.9081 |BELA[TFH CHOKE PLATE HANDLE 1
§g 70 | 11.001.009.0031 |34 Q8 AIR INTAKE WASHER 1 131 11.009.006.9082 [¥FT FLOAT SET 1
059 71 | 11.001.004.0031 [REiR INSULATOR PLATE 1 [ 132 | 11.009.006.9001 [{FFEHHE WASHER 1
i 72 | 11001 005.0031 |{kihiad PACKING, CARBURETOR 1 [ 133 11.009.006.9083 |FF=% CHAMBER SET, FLOAT 1
73 | 11.009.006.0207  [#hihss 5 Ak CARBURETOR 1 | 134 | 11.009.006.9084 |#$fh GASKET 1
74 | 11.001.012.0021 |ZyERER GASKET, AIR CLEANER 1 [ 135 11.009.006.9085 |E %@ Eigit BOLT 1
75 | 11.009.023.0001 |k FUEL TUBE CLAMP 2 | 136 | 11.009.006.9086 |#d# GASKET 1
L_ _ _ _ 76 | 11.009.005.0101 |{kibEsaieL=130 FUEL TUBE, CARBURETOR L=130 1 [ 137 11.009.006.9087 |fhiEs BOLT, DRAIN PLUG 1




